For Serial Nos.
320,000 & Higher

ERZX

CONGRATULATIONS on the purchase of your new Exmark mower.

This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free
operation.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment
dealer or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

Model No.
Serial No.
Engine Model No.
Engine Serial No.

Date Purchased

PARTS MANUAL

Paste Label From
Literature Packet Here




EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1.

EXMARK PARTS PLUS” PROGRAM

If dealer does not have part in stock for a "down" unit at

the time of request by customer, the dealer contacts his

distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS Distributor

bills dealer for part and freight charges where applicable. ®
EXMARK PARTS PLlIS

If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by
3:00p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS, Exmark bills the distributor for parts and shipping charges, where applicable.

The customer pays for the part and freight if it is shipped under the Exmark Parts Plus" and if it arrives in accordance
to the program.

Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus” order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program




READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
O B =Tod [ €] o] U o I 3-4
A B L= Tod [q €1 {0 11 | o 1 5-6
[DTor= LI €] 0] U o TP 21-22
Electrical Diagram 27 HP Diahatsu Diesel........................ 25
Electrical Group 27 HP Diahatsu Diesel....................... 23-24
Electrical Logic Schematic 27 HP Diahatsu Diesel ........... 26
Electrical Diagram 31 HP Diahatsu Gas ............c.c.cccuuu.... 29
Electrical Group 31 HP Diahatsu Gas...............cceeunen... 27-28
Electrical Logic Schematic 31 HP Diahatsu Gas............... 30
Engine Cooling Group .....cooovvviiiiviiiiieeeeee e 17-18
ENgine DeCK GroUP......covvuviieiieiiieeeeiie e 13-14
Front Frame Group ..o 7-8
FUEI GroUP .ccve e 10-11
Hydraulic Group .....ocouoviiiiiiiecieee e 19-20
Main Frame GrOUP ......ooovevuieieiiieeeeie e 9
Motion CoNtrol LEVEIS .......viiiiiiiiiiiieeeeeei e 31
Park Brake Group .......ooouoiiiiiiiniiieeee e 12
Upper Frame GroUpP .....ccovveeiiiiiiiiiienee e 15-16



60” DECK GROUP

Ref. Qty. Ref. Qty.
No. [ Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-1423-01Deck wldmt, 60................... 1 42 |1-633447 Chain....ccocvevivieieiiiiee e, 4
103-1589 Deck wldmt, 60 w/decals....1 43 |103-1898 Screw, 7/16-14 x 1-5/8 sp .....8
2 |1-634619 Housing w/ring, spacer, brg 3 44 [1-513435 Washer, 1/2 disc spring ........ 4
3 [3256-24 Washer, 3/8 SAE................ 3 45 |3217-11 Nut, 5/8-11 heX........cccvveennee 2
4 |1-513208 Washer, disc Spring ........... 4 46 |[322-6 Screw, 5/16-18 x 1 1/4 .......... 1
5 |1-303334 Washer, 5/16 disc spring....1 470 [103-1140 Cutter housing complete ....... 3
6 |[32128-20 Nut, 5/16-18 whizlock ......... 6 48 |103-1355-01Strut widmt, deck .................. 2
7 |1-602913-01Baffle widmt, discharge ...... 1 49 |[1-323533 Spacer shv/brg.....ccccccceevnnnn. 4
8 |322-2 Screw, 5/16-18 x 5/8........... 3 50 |1-633029 Spherical rod end.................. 2
9 |1-603299 Roller, antiscalp.................. 6 51 |327-28 Screw, 5/8-11 x51/2............. 2
10 ([3290-357  Nut, 3/8-16 whizlock ........... 8 52 |3253-8 Lockwasher, 5/8 reg.spring...2
11 [1-373034 Washer, pivot ......ccccceeeeennes 8 53 |302-19 Zerk, 1/4-28 straight.............. 4
12 [1-603602 Bushing, roller..................... 6 54 |1-632199-01 Pin widmt, deck strut............ 2
13 [98-5975 Washer, 3/8 disc spring...... 13 55 |3219-6 Nut, 5/8-18 heX.......c.ccvvuneeee. 6
14 [98-5961 Screw, 3/8-16 x4 gr 8 ........ 6 560 [3257-32 Key, # 61 Woodruff ............... 3
15 [103-1469-01Chute, discharge 60" .......... 1 0 |10-8040 Key, 3/16 sq x 3/4 .....c.cc....... 3
16 |[322-5 Screw, 5/16-18 x 1.............. 4 57 [1-633701 Sheave, Blade drive. ............. 3
17 |[3296-29 Nut, 5/16-18 nylock............. 4 58 [1-513016 Bearing.....cccccccccoevvvvvrerenennnnns 8
18 |[1-633084-01Shield, belt 60" (RH)........... 1 59 |1-323532 Housing, bearing ................... 3
103-1470-01 Shield, belt 60" (LH)........... 1 60 |1-323528 Spacer, bearing...............c..... 4
19 ([1-323385 Knob, belt shield.................. 6 61 |1-633573 Guard, brg bottom.................. 4
20 |1-322110 Belt guide widmt ................. 1 62 |32120-8 SYRE-ToJ 23] o [ 4
21 |103-0862 Screw, 5/8-18 x2 3/4gr8..3 630 |103-0584 Spindle ......ccceevvvvreeiiireeenen, 3
22 |323-11 Screw, 3/8-16 x 2 1/4.......... 2 0 ]103-2326 Spindle ......cccoccvveeeviiieeeniiinenn, 3
23 |1-303537  Stud, belt shield.................. 2 64 |1-633483 Blade, notched air foil............ 3
24 |3256-3 Washer 5/16 std flat ........... 6 1-613250 Blade, solid air falil ................. 3
25 |1-323417 Washer, rubber................... 2 1-613111 Blade, low lift .........cceeveernnnnnes 3
26 |1-633151 Spring, extension................ 1 0 |103-0301 Blade, mulching......cc..cc........ 3
27 |1-632119-01Arm widmt, deck idler......... 1 103-1580 Blade, bahia ..........ccc.cennee 3
28 |1-513034 Bearing, pivot.........cccveee... 2 65 [103-1356 StrutwldmtS/A ......ccceveennne 2
29 |1-634244  Arm wldmt/brg sub-assy.....1 66 |103-0280 Housing, Jackshaft ............... 1
30 |1-603044 Bushing, idler pivot ............. 1 67 |103-0924 Sheave, Jackshaft Triple....... 1
31 |302-40 Zerk, 1/4-20 90°.................. 1 68 |103-0926 Jackshaft .......ccccccoevvriiinnnnnn, 1
32 |3256-4 Washer, 3/8 std flat ............ 3 69 |103-0929 Jackshaft ASSY.......cccccevueeee. 1
33 |3296-39 Nut, 3/8-16 nylock............... 19 70 |103-1588 Complete Deck Assy............. 1
34 |323-13 Screw, 3/8-16 x 2 3/4.......... 1 71 |323-6 Screw, 3/8-16 X 1 .......cccuveeee. 4
35 |1-633109 Idler pulley 6.00 dia flat....... 2 72 |103-1192 Asm,Jackshaft housing w/brgs 1
36 |3234-11 Bolt, 3/8-16 x 1 whizlock.....1 73 |103-1515-01Weight Bar........ccccccvveeeeinnneee 1
37 |1-633456 Bushing, Idler...................... 2 74 |103-1522-01Weight Bar widmt.................. 1
38 |323-8 Screw, 3/8-16 x 1 1/2.......... 18 75 |325-4 Screw, 1/2-13 X 1 ...cceeeenneen. 4
39 |32128-37  Nut, 7/16-14 whizlock....... 16 76 |103-0865 Washer,Heavy blade bolt...... 3
40 |1-603805 Idler pulley 5.06 O.D. V......... 1 77 |103-1331 Guard,Bearing top................. 3
41 ]1-633127  Belt, blade drive 60" deck.....1

Exmark red touch up spray paint - P/N 1-850337
O Cutter housing complete includes sheave, washer, nut, blade bolt & disc spring washer.
O Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604
O This component is required if the keyway on the spindle for your unit is for a woodruff key.
O This component is required if the keyway on the spindle for your unit is for a square key.




60” DECK GROUP

75-80 ftdbs

Torque to

70

115-120 ft-bs

91 Torque to



72" DECK GROUP

Ref. Qty. Ref. Qty.

No. [ Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-0996-01Deck wldmt, 72................... 1 39 |32128-37  Nut, 7/16-14 whizlock ......... 16
103-1591 Deck wldmt, 72 w/decals....1 40 |[1-603805 Idler pulley 5.06 O.D. V....... 1
2 |1-634619 Housing w/ring, spacer, brg 3 41 |1-643052 Belt, blade drive 72" deck... 1
3 [3256-24 Washer, 3/8 SAE................ 3 42 |1-633447 Chain....ccoceevviiieeeiiieeeeenen, 4
4 |1-513208 Washer, disc Spring ........... 4 43 |103-1898 Screw, 7/16-14x 1-5/8 sp... 8
5 ]1-303334 Washer, 5/16 disc spring....1 44 |323-6 Screw, 3/8-16 X 1 ..........c..... 4
6 |32128-20 Nut, 5/16-18 whizlock ......... 9 45 |3217-11 Nut, 5/8-11 heX......ccccecuveenne 2
7 |1-602913-01Baffle widmt, discharge ...... 1 46 |103-1192 Asm,Jackshaft housing wibrgs 1
8 |322-2 Screw, 5/16-18 x 5/8........... 6 470 |1-644092 Cutter housing complete ..... 3
9 ]1-603299 Roller, antiscalp.................. 6 48 |[103-0100-01Strut widmt, deck ................ 2
10 ([3290-357  Nut, 3/8-16 whizlock ........... 8 49 [1-323533 Spacer shv/brg......cccceec... 4
11 ([1-373034 Washer, pivot ........ccccceeneee 8 50 [1-633029 Spherical rod end................ 2
12 [1-603602 Bushing, roller..........c.......... 6 51 |327-28 Screw, 5/8-11 x5 1/2 .......... 2
13 [98-5975 Washer, 3/8 disc spring...... 13 52 |[3253-8 Lockwasher, 5/8 reg.spring. 2
14 [98-5961 Screw, 3/8-16 x4 gr8...... 6 53 |302-19 Zerk, 1/4-28 straight............. 4
15 |[1-642071-01Chute, discharge 72" .......... 1 54 |1-632199-01 Pin widmt, deck strut.......... 2
16 |322-5 Screw, 5/16-18 x 1.............. 5 55 |3219-6 Nut, 5/8-18 heX..........ccuueeenne 6
17 |3296-29 Nut, 5/16-18 nylock............. 4 560 |3257-32 Key, # 61 Woodruff ............. 3
18 |1-643076-01Shield, belt 72" (RH) ........... 1 0 |10-8040 Key, 3/16 s X 3/4 .......ccene.e. 3
1-643075-01 Shield, belt 72" (LH)........... 1 57 |1-643269 Sheave, Blade drive. ........... 3
19 ([1-323385 Knob, belt shield.................. 6 58 [1-513016 Bearing.......cccccccevvvvvvnereeennn 8
20 |1-322110 Belt guide widmt ................. 1 59 |1-323532 Housing, bearing................. 3
21 |103-0862 Screw, 5/8-18 x2 3/4gr8..3 60 |1-323528 Spacer, bearing................... 4
22 |323-11 Screw, 3/8-16 x 2 1/4.......... 2 61 |1-633573 Guard, brg bottom............... 4
23 |1-303537  Stud, belt shield.................. 2 62 |32120-8 SYAE=ToJ 23] [o [ 4
24 | 3256-3 Washer 5/16 std flat ........... 4 630 |103-0584 Spindle ......ccceevvvireeiiiieeennn, 3
25 |1-323417 Washer, rubber................... 2 O [103-2326 Spindle .....cccceevvvvvvveneneeeeiinns 3
26 |1-633151  Spring, extension................ 1 64 |[1-643006 Blade, notched air foil.......... 3
27 |1-632119-01 Arm wldmt, deck idler ........ 1 1-643429 Blade, solid air foil ............... 3
28 |1-513034 Bearing, pivot..........cceeeeee... 2 1-643428 Blade, low lift .........ccccceenneee 3
29 |1-634244  Arm wldmt/brg sub-assy.....1 O |1-643097 Blade, mulching................... 3
30 |1-603044 Bushing, idler pivot ............. 1 103-1581 Blade, bahia ..........cccceennneee 3
31 |302-40 Zerk, 1/4-20 90°........ccc....... 1 65 |103-0840 StrutwldmtS/A ... 2
32 |3256-4 Washer, 3/8 std flat ............ 3 66 |103-0280 Housing, Jackshaft ............. 1
33 |3296-39 Nut, 3/8-16 nylock............... 19 67 [103-0924 Sheave, Jackshaft Triple..... 1
34 |323-13 Screw, 3/8-16 x 2 3/4.......... 1 68 [103-0926 Jackshaft .......ccccccoecvveennnen. 1
35 [1-633109 Idler pulley 6.00 dia flat....... 2 69 |103-0929 Jackshaft ASSY......ccccccoveunes 1
36 |3234-11 Bolt, 3/8-16 x 1 whizlock.....1 70 |103-1590 Complete Deck Assy........... 1
37 |1-633456 Bushing, Idler...........cccee..... 2 71 |103-0865 Washer,Heavy blade bolt.... 3
38 |323-8 Screw, 3/8-16 x 1 1/2.......... 18 72 |103-1331 Guard,Bearing top............... 3

Exmark red touch up spray paint - P/N 1-850337
O Cutter housing complete includes sheave, washer, nut, blade bolt & disc spring washer.
O Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724
O This component is required if the keyway on the spindle for your unit is for a woodruff key.
O This component is required if the keyway on the spindle for your unit is for a square key.




72" DECK GROUP

70

1154120 ftdbs

—~21 Torque to



FRONT FRAME GROUP

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-2478-01 Frame widmt, front 60"....... 1 33 |1-543509  Bearing cone,tapered roller 4
103-2479-01 Frame wldmt, front 72"....... 1 1-543508  Bearing cup, tapered roller 4

2 |302-19 Zerk, 1/4-28 straight ........... 5 34 |1-543511  Seal, grease...........ccceeenee. 2
3 |103-1490-01 Floorpan .........cceceeevvveeennne. 1 35 |103-1474-01 Caster widmt............c.cccuneee. 2
4 |1-633553 Pad, anti skid...................... 3 36 |3296-51 Nut, 3/4-10 nyloc.................. 2
5 |103-2084  Lever wW/grip....cccccceeuveeennen. 1 37 |1-633508 Washer, spring disk............. 6
103-2083-03 Lever wldmt, lift................. 1 38 |325-39 Screw, ¥2-13 X9 %2 ...uveeene 2

6 |1-633295  Grip, liftlever .........ccocc..... 1 39 |1-811010  PIUQ wvvvevvvieeeeciiee e 2
7 1103-2064-03 Arm widmt, deck lift............ 1 40 |103-0069 Caster wheel assy ............... 2
8 |[1-633325  Spring, compression........... 1 41 |3296-23 Nut, 1/2-13 nyloc ................. 2
9 |3256-24 Washer, 3/8 SAE flat.......... 1 42 |1-633959  Spacer, front caster ............. 2
10 |3296-39 Nut, nyloc 3/8-16 ................ 6 43 |103-0063  Seal, bearing..........ccceeeennene. 4
11 |32151-103 E-fiNG..cccviirieeeeiiieeeeiveeeen, 5 44 11-633585  Bearing cone...........ccceeenneee. 4
12 |1-633068  Arm, deck lift...........c...c....... 2 45 |1-633581  Spacer, bearing.. ................. 4
13 |1-633889-01 Plate, deck lift..................... 1 46 |103-0065 Wheel & tire assy ................ 2
14 |1-632899-01 Plate widmt, deck lift .......... 1 1-523009  Tire, 13x6.5-6 4 ply ............. 2
15 |1-633082 Bushing, lift lever................ 1 103-0071  Wheel ....occveveviiiiieiiieee, 2
16 |1-633080 Bushing, lift lever................ 1 1-633584  Bearing CUpP......cc.cocveeereennnne 4
17 |323-13 Screw, 3/8-16 x 2 3/4 ......... 1 47 1103-1918 Bushing.......cccccceeeviveeeennnn. 2
18 |1-633097  Hitch pin w/lanyard ............. 1 48 [323-29 Screw, 3/8-16 x 1 3/8.......... 2
19 |1-806005 Hairpin cotter (serv only).... 1 49 |32151-29 Ring, retaining.................... 2
20 [323-9 Screw, 3/8-16 x 1 3/4 ......... 2 50 (3274-18 Screw, 5/16-18 x 1 Y ........ 2
21 |98-5975 Washer, 3/8 disc spring...... 16 51 |103-2437  Cup holder assy................. 1
22 |3290-357 Nut, whizlock 3/8-16 .......... 19 52 |321-2 Screw, ¥4-20 X %2 ... 1
23 |323-6 Screw, 3/8-16 X 1 ............... 7 54 13218-2 Jam nut, 5/16-18................ 2
24 |1323-7 Screw, 3/8-16X1 1/4........... 12 55 [103-1955-01 Weldmt, front lift shaft (LH) 1
25 |3256-29 Washer, 7/8 SAE flat.......... 4 56 [103-2013-01 Weldmt, front lift w/lever(RH) 1
26 [1-633096 Rod, deck lift..........cccuvveeenns 2 57 |1-523157 Washer, spacer ................. 2
27 |3217-11 Nut, 5/8-11 regular ............. 6 58 |32128-33  Nut, whizlock ¥-20 ........... 1
28 [1-633441  Swivel, deck mount.............. 4 59 |103-2047  Asm, deck lift spring .......... 1
29 |3256-7 Washer, 5/8 std flat ............ 4 60 [3296-59 Nut, nyloc 3/8-16 (light thin) 1
30 [1-643015  Spring, deck support.......... 2 61 |100-2333-01 Weight bar, 60" & 72" ........ 1
31 [3218-6 Jam nut, 5/8-11 .................. 6 62 |96-4646-01 Weight bar, (60”) ............... 1
32 [1-543513 Cap, grease......cccccevevvveeenns 2 63 |323-8 Screw, 3/8-16 x 1% (607) ... 4

Exmark red touch up spray paint - P/N 850337




FRONT FRAME GROUP




17

INSTALL WITH SLOTTED
HOLES TO REAR

MAIN FRAME GROUP

RH ENGINE SIDI
SHOWN FOR CLARITY

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-513658 BUMPEr.....coooviiiiieeee 2 1-631846  Kit, Damper w/hardware ....... 1
2 1-633964-03 Stop, Park Brake................... 1 1-631847  Kit, Rollers,bumprs&hrdwre.. 1
3 322-5 Screw, 5/16-18 x 1 ............... 1 1-631848  Kit, Spring,Cable & hardware 1
4 |323-39 Screw, 3/8-16 X5 ......ccovuveee. 2 1-631849  Kit, Knob,Shaft & hardware.. 1
5 [3296-29 Nut, nyloc 5/16-18................ 1 1-643281  Switch, Seat..........ccceevvveeeen. 1
6 [3296-39 Nut, nyloc 3/8-16................... 2 17 |1-633872-03 Stop, S€at......ccvvervierrierinenns 2
7 [32128-20  Nut, whizlock 5/16-18........... 8 18 |1-643255  Track, seat.......ccccccevvveeninenns 1
8 323-6 Screw, 3/8-16 X 1 .....cccceeeeen. 2 19 (103-0888 Engine, Diesel ..........ccuuveee.. 1
9 [3290-357  Nut, whizlock 3/8-16............. 2 103-0889 Engine, Gas........ccccoceevneenne 1
10 |1-632187-03 Frame, seat mount............... 1 20 |103-1450 Cable, throttle..........c.cocuveeen. 1
11 |242-50 Nut, wheel 1/2-20 ................ 8 21 |1-513592 Ball, (red) throttle cable........ 1
12 |1-633970 Wheelltire assy........cccccvveennn. 2 22 |1-807513 Screw, carr #10-24............... 1

1-633993  Tire, 24x12-12 4 ply.............. 2 23 |3296-2 Nut, nylock #10-24 ............... 2

1-633992 Wheel......ccooocvviiiiiiiiie, 2 240 |103-0949 Sender, temperature 1/8 NPT 1
13 |103-0073-03 Frame, engine deck.............. 1 25 1103-1449 Cable, choke (gas).............. 1
14 |103-1408 Rod, seat hold-up................. 1 26 |103-1409-03 Spacer, rear engine RH (gas) 1
15 |1-303335 Tie, Plastic (large) ................ 1 27 |1103-1451 Bushing, intake manifold (gas) 1
16 |1-643280 Seat, SUSPENSION.................. 1 28 |103-1354-03 Front console ...........ccvvvvee. 1

1-631845  Kit, Pan w/seat & back.......... 1 29 |322-3 Screw, 5/16-18 x 3/4............. 6

1-631844  Kit, Armrest ASSY ......ccceveeenn. 1 30 |3256-23 Washer, 5/16 SAE............... 6

1-631843  Kit, Boot, upper & lower wire. 1 31x |Briggs & Stratton P/N 820271 Engine V-belt 1

1-631842  Kit, Armrest Pad w/hardware 1 32x | Briggs & Stratton P/N 820314 Oil Filter ..... 1

Note: Do Not Use Briggs & Stratton 491056

Exmark black touch up spray paint — gloss black
X Refer to Engine Owner’'s Manual.
0 Use Teflon pipe sealant on pipe threads on temperature sending unit.

9




27 HP DIESEL FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-2108 Cap, diesel fuel tank .......... 2 19 |1-643014-03 Bracket, guage mount........ 1
2 (103-1888 Tank, fuel (LH)..........c....... 1 20 [103-1378 Elbow, 90° long .................. 1
3 |103-2110 Tank, fuel w/ reserve (RH). 1 21 [103-1379 Valve, fuel reserve.............. 1
4. |1-643277 Clamp, .31 1.D. fuel hose ... 6 22 |[1-805005 Washer, lock 5/16 .............. 6
5.1 |1-643293 Clamp, .25 I.D. fuel hose ... 12 23 [1-633348 Hose, fuel .25 x 36.25........ 2
6 |[1-513645 Bushing, fuel valve............. 5 24 |1-543456  Hose, fuel .25 x 22.0........... 1
7 [1-643172 Elbow, 90°.......ccoeeiiiriiennne 4 25 |1-303335  Plastic Tie....cccocoeeiueeieenncnne 1
8 [1-805004 Washer, lock 1/4 .............. 2 26 [1-513762  Clip, loom .50 ...........c......... 2
9 [1-643234 Valve, fuel dual flow .......... 1 27 |1-303306 Hose, fuel .25 x 10.5.......... 1

10e |1-633023  Stud, fueltank ................... 6 28 |[1-303472  Hose, fuel .25x19.0.......... 1
11 [3256-23 Washer, flat SAE 5/16 ....... 10 29 |103-1335 Hose, fuel .31 x 16.0........... 1
12 |1-633349  Spring, fuel tank................. 6 30 (103-1428 Hose, fuel .31 x47.0.......... 1
13 |3296-47 Nut,thin nyloc 5/16-18 ........ 6 31 [1-543526  Hose, fuel .25x 24.0 .......... 1
14 [322-3 Screw, 5/16-18 x 3/4 .......... 4 32 |33114-020 Screw, M8-1.25 x 20mm .... 2
15 [1-303435 Washer, disc spring 1/4 ..... 4 | | 33% [Briggs & Stratton P/N 820311 fuel filter 1

160 |3290-500  Screw, Machine 10-24x5/8. 4 34 |321-3 Screw, ¥2-20 X 5/8 .............. 2
17 |1-802002  Screw, thr. cut 10-32x1/2... 3 35 [103-1693 Hose, fuel .31 x41"............ 1
18 [1-643013 Cover, guage........ccccccuuvnnnee 1

¢ Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.

2 Refer to Engine Owner's Manual.

O Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

2 Clamps require special pliers P/N 1-643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.

10



31 HP GAS FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-2107 Cap, fueltank .................... 2 214 |1-643293  Clamp, .25 1.D. fuel hose ... 2
2 |103-1885 Tank, fuel (LH)................... 1 22 |1-513762  Clip, Loom .50 .........cc.eee..e 1
3 |1-513645  Bushing, fuel valve ............ 3 23 |1-303306 Hose, fuel .25 x10.5 .......... 1
4 11-643172  Elbow, 90°.....c.cccvvviierennnn. 2 24 |1-303472  Hose, fuel .25x19.0........... 1
5 |[1-633347 Valve, fuel.......coeevvrrnnns 1 25 [1-303022 Hose, fuel .25x8.5............ 1
6e [1-633023  Stud, fuel tank.................... 6 26 [1-513581 Hose, fuel .25 x 18.0........... 1
7 |3256-23 Washer, 5/16 SAE............. 10 27 [103-1419 Hose, fuel .25 x 32.0........... 1
8 |1-633349  Spring, fuel tank................. 6 28 |103-1240-03 Angle, fuel pump mtg......... 1
9 |3296-47 Nut, thin nyloc 5/16-18 ...... 6 29 [1-303335 Plastictie....ccccevcvveeeeiieeeenns 1
10 [1-303435 Washer, disc spring 1/4 .... 4 30 |321-4 Screw, 1/4-20 x 3/4 ............ 3
110 |3290-500  Screw, Machine 10-24x5/8 4 31 (32128-33  Nut, whizlock 1/4-20........... 3
12 [1-802002  Screw, thd. cut 10-32x1/2 . 3 32 |32128-20  Nut, whizlock 5/16-18......... 2
13 |1-643013 Cover, guages ..........ceeune.. 1 33 [103-1435 Clip, loom 1.69 ................... 1
14 [103-2109 Tank, fuel w/ reserve (RH). 1 34 |(1-543456  Hose, fuel .25 x 22.0 .......... 1
15 (103-1378  Elbow, 90° long........cc.cc..... 1 35 [1-543526  Hose, fuel .25x24.0 .......... 1
16 [103-1379 Valve, fuel reserve ............ 1 36 |321-3 Screw, 1/4-20 x 5/8 ............ 1
17 [1-303077 Clamp, fuel line.................. 12 37 [1-805004 Washer, lock 1/4 ................ 1
18 |1-643014-03 Bracket, guage mount. ...... 1 | | 38X |Briggs & Straton fuel filter P/N 498688 . 1
19 |1-805005 Washer, disc spring 5/16... 4 39 [Briggs & Straton fuel pump P/N 825005 1
20 [322-3 Screw, 5/16-18 x 3/4.......... 6

Use Prolock, Retaining type (Part No. 1-840023), .5cc tube on stud threads going into the tank.

Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

Refer to Engine Owner’s Manual.

Clamps require special pliers P/N 1-643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.

» X O e

11



PARK BRAKE GROUP

16
™
)
v
11
e
Ja g 38
i \"*/”////;j
Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[1-513140 Bushing.......ccccceviieeniiennnnnn. 2 20 |325-17 Screw, 1/2-13 x 4 (60")....... 8
2 |1-633454  Spring, brakerod................ 2 325-20 Screw, 1/2-13 x 6 (72")....... 8
3 |323-58 Bolt, Tap 3/8-16 X 6............. 2 21 |103-0131  Nut, sqreg 1/2-13 UNC-2B 8
4 |3296-39 Nut, nyloc 3/8-16................. 4 22 |3290-357  Nut, whizlock 3/8-16........... 4
5 |3218-3 Nut, Jam 3/8-16.................. 2 23 |3253-7 Washer, lock 1/2................. 8
6 [103-0197 Lever W/grip.....ccceeeeevuveennen. 1 24 |3256-4 Washer, 3/8 std.................. 6
103-0201-03 Lever, brake...........c.ccuvee... 1 25 |3272-10 Pin, cotter 1/8 x 3/4 ............ 5
7 |1-633268  Grip, brake lever................. 1 26 |1-806800 Pin, cotter 9/64 x 1 1/2 ....... 2
8 [103-0355 Band, Brake.............ccuo....... 2 27 [1-523157 Washer, spacer.................. 2
9 |[1-809036  Nut, slotted 1.00-20............. 2 28 |103-1117-03 Lower brake linkage .......... 2
10 [1-633380 Spacer (short)(60")............. 4 29 [103-0198-03Brake shaft..........c..ccueeeee. 1
1-633060  Spacer (short)(72") ............. 4 30 [103-0810-03Bracket, brake (72") .......... 2
11 |1-633382  Spacer (long)(60”) .............. 4 103-0844-03 Bracket, brake (60”) ........... 2
1-633062  Spacer (Iong)(72") ....ccceen... 4 31 [1-633131  YOKE...oooooooeeviee e 2
12 [1-633102 Bearing, flange ................... 2 32 [3219-3 Nut, 3/8-24 .....oovvieiiiiiiieen. 2
13 [103-0051 Spacer, brake retainer........ 2 33 [3257-42 Woodruff key, 5/16 x 1........ 2
14 |1-633144  Pin, trunioN..........cccvveeeeennn. 2 34 [103-0384  SpPaCEl.....ccceevveeevireeiireeainnnn 6
15 |103-0590 Hub & drum wi/studs, wheel 2 35 |103-0374 Retainer, Brake Band......... 2
¢ |1-633926  Studs, wheel..........cc.cccne. 8 36 [322-9 Screw, HH .312-18x1.75.... 6
16 |323-4 Screw, 3/8-16 x 3/4 ............. 2 37 |[32151-48 E-Ring, retaining................. 1
17 |323-10 Screw, 3/8-16 X 2 ................ 2 38 |103-1708 Rod, brake.........ccccccerueannens 1
18 |1-808285 Pin, clevis 3/8 x 1 1/8.......... 2 39 |1481 Zerk, 1/4-28 45° (60”) ........ 2
19 |1-808284 Pin, clevis 3/8 x 1................ 2 302-19 Zerk, 1/4-28 straight (72") . 2

¢

Not lllustrated
Exmark black touch up spray paint - gloss black

12




COMMON ENGINE DECK GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. |Part No. Description Req'd
1 |103-0984 Sheave, Stationary idler.... 2 37 |322-3 Screw, 5/16-18 x 3/4.......... 5
2 |103-1503 Spacer, Belt tightener ....... 4 38 |32128-20 Nut, Whizlock 5/16-18...... 6
3 |103-1767 Spring, Belt tightener ........ 2 39 |3256-4 Washer, Flat std 3/8......... 8
4 |323-16 Screw, 3/8-16 X 4.............. 1 40 |103-1022 Isolator,Rear.................... 1
5 ]323-23 Screw, 3/8-16 x 4 1/2........ 1 41 |103-1057 Asm, 5” canister air filter.. 1
6 |3231-5 Bolt, Carr 3/8-16 x 1 3/4.... 2 42 |103-1327 Filter, Air ..o 1
7 |323-8 Screw, 3/8-16 x 1 1/2 ....... 4 43 |103-1326 Filter, Safety air ................ 1
8 |[3296-39 Nut, nylock 3/8-16............. 6 44 [103-1060 Cover, Air filter w/latch...... 1
9 |3290-357 Nut, whizlock 3/8-16 ......... 12 45 |1-643283 Latch, Air cleaner.............. 1
10 [3256-24 Washer, flat SAE 3/8........ 4 46 |87-9400 Valve, Vacuator ................ 1
11 |103-0983 Sheave, tightener.............. 2 47 |2412-42 Clamp, Air cleaner hose... 1
12 |98-5975 Washer, 3/8 disc spring.... 5 48 |103-0920 Hose, Plenum to air cleaner 1
13 |1-303334 Washer, 5/16 disc spring.. 1 49 |103-0921 Hose, Air cleaner to engine 1
14 |(83-1040 Washer, Side mnt fail-safe 2 50 [322-5 Screw, 5/16-18 x 1 1/2 ..... 2
15 |103-0985 Asm, Tightener w/bshgs LH 1 51 |323-12 Screw, 3/8-16 x 2 1/2 ....... 2
16 |1-513034 Bearing, Sleeve ................ 4 52 |103-0045 MUffler......ccoovcvieieeee 1
17 |103-0919 Bushing, Tightener pivot LH 1 53 |103-0192-03 Strap, Clutch/brake........... 1
18 |103-0203-03 Asm, Tightener LH............ 1 54 |103-0839-03 Mount, Engine LH& RH... 2
19 |302-40 Zerk, 1/4-20 90°................ 2 55 |103-0870-03 Mount, Rear engine ......... 1
20 |66-6480 Washer, Side mnt spacer. 2 56 |103-1058 Bracket, Air filter ............... 1
21 |103-0986 Asm, Tightener w/bshgs RH 1 57 |103-0953-03 Mount, Air filter................. 1
22 |103-0204-03 Asm, Tightener RH............ 1 58 |[33114-020 Screw, M8-1.25 x 20......... 20
23 |103-0083 Asm, Clutch witie Warner. 1 59 |325-10 Screw, 1/2-13x 2 1/2........ 1
24 1103-0193 Spacer, Clutch strap.......... 1 60 |3256-6 Washer, Flatstd 1/2......... 1
25 |1-633630 Grommet........ococeeeeviineeenns 2 61 |3296-23 Nut, Nylock 1/2-13 ............ 1
26 |1-633545 Spacer, Grommet.............. 2 62 |323-5 Screw, 3/8-16 x 7/8........... 2
27 [322-6 Screw, 5/16-18 x 1 1/4...... 1 63 |3296-42 Nut, Nylock 1/4-20 ........... 3
28 |322-12 Screw, 5/16-18 x 2 1/2...... 1 64 |323-13 Screw, 3/8-16 x 2 3/4......... 2
29 |1-613235 Washer ........cocccvvveeveeiinnns 4 65 |103-1289 Shroud, Flywheel .............. 1
30 |3256-3 Washer, Flat std 5/16 ....... 3 66 |[321-5 Screw, 1/4-20 x 7/8........... 3
31 [3296-29 Nut, Nylock 5/16-18........... 3 67 |3256-22 Washer, flat SAE 1/4 ........ 3
32 |103-0286 Shaft, Engine stub ............ 1 68 |103-0040 Bushing, Tightener pivot RH 1
33 |3212-6 Screw, 7/16-20 x 1 1/2...... 1 69 |103-0881 Belt, mule drive ................. 2
34 |1-603610 Washer, Spring disc 7/16. 2 70 |3231-4 Bolt, Carr 3/8 x 1 1/2.......... 2
35 |[1-543610 Washer, Clutch................. 1 71 |1-303335 Tie, plastic......ccccceeevvvnnneee 2
36 |103-0195 Isolator, LH/RH ................. 2

Exmark black touch up spray paint — gloss black

13




COMMON ENGINE DECK GROUP

EXISTING ENGINE BOLTS

e REF REAR ENGINE PLATE
AS SHOWN FOR CLARITY

14



UPPER FRAME GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |103-0146-03 Frame, Rear upper RH ..... 1 31 |1-633864-03 Screen, Radiator.................... 1
2 |3256-23 Washer, Flat SAE 5/16 ..... 42 32 [322-4 Screw, 5/16-18 x 7/8.............. 4
3 [322-3 Screw, 5/16-18 x 3/4......... 19 33 [1-643188 Latch, EPDM Rubber............. 2
4 |32128-20 Nut, Whizlock 5/16-18....... 45 34 |1-633885-03 Plate, Hood Hinge ................. 2
5 |1-803069 Screw,10-24x3/4 BHSCap 4 35 |1-632986-03 Shackle, Hood Hinge............. 2
6 |3256-14 Washer, Flat std #10........ 31 36 |103-1479-03 Bumper, Rear.......cccccccvveenns 1
7 |3296-2 Nut, Nyloc #10-24 ............ 4 37 |1-808285 Pin, Clevis 3/8 x 1 1/8............ 2
8 923786 Pop Rivet .....ccccevvviveeen, 8 38 |1-806003 Pin, Hair Cotter .080 #2......... 2
9 |1-643189 Keeper, Rubber Latch ...... 2 39 [3296-29 Nut, Nyloc 5/16-18................. 4
10 |1-633877-03 Bar, Latch Hook ................ 2 40 [1-643106-03 Angle, Rad. Trim Side RH .....1
11 [103-0941-03 Bar, Rad. mounting frame. 2 41 |1-643108-03 Angle, Rad. Trim Bottom....... 1
12 |3290-357 Nut, Whizlock 3/8-16 ........ 4 42 [1-643107-03 Angle, Rad. Trim Top ............ 1
13 |3256-24 Washer, Flat SAE 3/8 ....... 4 43 |1-643105-03 Angle, Rad. Trim Side LH......1
14 [322-5 Screw, 5/16-18 x 1............. 22 44 11-643187 Seal, Trim 20”.......ccoverveennnen. 2
15 |103-1516-03 Bracket, Bottle................... 1 45 |1-643186 Seal, Trim 14" .....ocoveiieeen. 2
16 |323-7 Screw, 3/8-16 x 1 1/4........ 2 46 |1-803072 Rivet, Bulbex .19 x 1.07......... 15
17 [323-6 Screw, 3/8-16 x 1............... 2 47 [1-303435 Washer, Spring Disc .25........ 7
18 |103-0963-03 Bar, Radiator rear mount.. 1 48 [103-0954-03 Mount, side LH ...................... 1
19 |103-0951-03 Deflector, Air.........ccveeeneee.. 1 49 [103-0955-03 Mount, side RH...................... 1
20 |103-0964-03 Plenum, Air intake............. 1 50 [1-523420 Bumper, Rubber .................... 2
21 [3269-3 Pop Rivet.......ccccvveeeninnenn, 4 51 |103-0145-03 Frame, Rear upper LH........... 1
22 [49-2040 Screw, Tapping 1/4-20x3/4 2 52 [103-0942-03 Rib, Bottom............cceevuveennnen. 2
23 |103-0945-03 Brace, Radiator RH........... 1 53 [103-0943-03 Rib, TOP..c.ccovvevrieiciree e, 2
24 (103-1001 Shield, Engine................... 1 54 1103-0939-03 Guard, Muffler.......ccccccveveeens 3
25 [103-1002 Shield, Air cleaner............. 1 55 |103-0094-03 Brace, Rad. & mtg bar........... 1
26 |103-1003-03 Plate, Shield lift ................. 1 56 [103-1363 Rivet, 1/4 ratchet ................... 4
27 |1-803035 Rivet, Pop 3/16x1/4 alum.. 16 57 |3256-22 Washer, flat SAE 1/4............. 4
28 |[321-4 Screw, 1/4-20 x 3/4 ........... 4 58 |[1-523285 Clip, Baffle ......cocoevvieeiieen, 1
29 |[3296-42 Nut, Nyloc 1/4-20 .............. 2 59 |[103-1458-03 Tab, Air cleaner shield........... 1
30 [1-633857 Hood, Engine compartment 1 60 (32128-33 Nut, whizlock 1/4-20 .............. 4
0 103-1044 Hood, with decals.............. 1 61 |3234-47 Screw, Flange 5/16-18x3/4...4

Exmark black touch up spray paint — gloss black
O Hood only comes with black logo decal, side decals need to be ordered separately.

15




UPPER FRAME GROUP

PARTIALLY ASSEMBLED VIEW - UPPER FRAME

16



ENGINE COOLING GROUP

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |322-1 Screw,5/16-18 x 1/2 ............ 6 16 |1-643131 Hose,.25ID x 22.00........... 1
2 |3256-23 Washer flat.........ccccccovnneen. 16 17 11-643163  Tank,overflow..........c......... 1
3 |[1-643161 Cap,radiator ..........cccveeenes 1 18 |1-513645 Bushing,valve fuel.............. 1
4 1103-0940-03 Mount,radiator top.............. 1 19 |1-643259  Fitting,elbow...........c.cc....... 1
5 |3296-2 Nut,nylock #10-24 .............. 1 20 |1-303287 Tie,plastic5.5x.044x .1... 3
6 |1-803069  Screw,#10-24 x .75BHsCcP. 1 21 |321-2 Screw,1/4-20 x 1/2............. 2
7 1103-1352  Shield,radiator fill neck ....... 1 22 [1-633989 Clamp,hose......c..c.cccvveeeenns 4
8 1103-0891 Radiator,IHT #DA12-10900 1 23 [103-0923 Hose,radiator inlet.............. 1
9 ]103-0898  Shroud,engine cooling........ 1 24 1103-0892  Fan,crowley ..........cccccoeueee. 1
10 |103-0948-03 Mount,Radiator bottom....... 1 25 |103-0086-03 WId,fan motor mount......... 1
11 |32128-20  Nut,whizlock 5/16-18.......... 10 26 |103-0922  Hose,radiator outlet ........... 1
12 |322-3 Screw,5/16-18 x 3/4 ........... 10 27 |3296-42 Nut,nylock 1/4-20............... 1
13 |322-9 Screw,5/16-18 x 1 3/4 ........ 6 28 |103-0113 Clip,Joom 1.38.................... 1
14 |103-1445 Hose,.31 1D x 37.00............ 1 29 (1-513762  Clip,loom .50..........cccureneen. 1
15 |1-643164 Cap,tank overflow............... 1 30 |321-6 Screw,1/4-20 x 1.0.............. 1

Exmark black touch up spray paint — gloss black

17




ENGINE COOLING GROUP

18



HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 ]103-0989 Pump, hydroLH ................. 1 4600 |103-2152  Elbow,90°1/2T x 1/2NPT ... 1
2 [103-0990 Pump, hydro RH................. 1 47 [103-2153  Elbow,90°3/4JICx3/40-rg.. 2
100-6110  Kit,seal service (1 per pump) 1 1-603992  O-Ring (37° flare #8).......... 1
3 |103-0991  Motor, wheel drive.............. 2 1-603920  O-Ring (SAE #8).......c....... 1
1-000099  Kit, seal....cccceveeeevricvvinnnnnnn, 1 480 |103-2154  Fitting, run tee 3/8"............. 1
1-000139  Kit, bearing ...........occuvveeeennn. 1 103-1020  O-Ring (37° flare #6).......... 1
4 1103-0893  Motor, hydraulic fan............ 1 49 [103-2155 Elbow,90°9/16JICx9/160-rg 1
103-1865  Kit,seal service (fan motor) 1 103-1020  O-Ring (37° flare #6).......... 1
32150-1 Key, fan pump or motor...... 1 1-603921  O-Ring (SAE #6)................ 1
5 ]103-1325 Pump, hydraulic fan ........... 1 50 |103-2156  Fitting, strt9/16JICx9/160-rg 1
103-1866  Kit,seal service (fan pump). 1 103-1020  O-Ring (37° flare #6) ......... 1
6 [32128-20  Nut, whizlock 5/16-18......... 10 1-603921  O-Ring (SAE #6)............... 1
7 1103-0049  Sheave, hydro pumpidler.. 1 51 |103-2157  Fitting, strt9/16JICx7/160-rg 1
8 |323-12 Screw, 3/8-16 x 2 1/2 ......... 1 103-1020  O-Ring (37° flare #6) ......... 1
9 |3256-24 Washer, 3/8 SAE ............... 2 1-603923  O-Ring (SAE #4)................ 1
10 [3290-357  Nut, whizlock 3/8-16........... 8 52 |103-2159  Fitting, run tee 3/4"............. 1
11 [103-1448 Asm, tightener.................... 1 1-603992  O-Ring (37° flare #8).......... 2
12 [1-323729 Bearing, sleeve................... 2 1-603920 O-Ring (SAE #8)................ 1
13 |103-1415-03 Tightener.........cccoevevereennns 1 53 |[103-2315 Elbow,90°3/4JICx3/4 Swvl. 1
14 {93-6099 Washer, 3/8 x1.500.D..... 1 1-603992  O-Ring (37° flare #8) ......... 1
15 |3234 Screw, 3/8-16 x 3/4 ............ 4 54 |1-603990  Fitting, strt 3/4JICx3/40-rg. 5
16 [103-1338 Sheave, fan pump driven... 1 1-603992  O-Ring (37° flare #8).......... 1
17 [103-1478-03 Tightener, spindle .............. 1 1-603920 O-Ring (SAE #8)................ 1
18 |302-40 Zerk, 90° 1/4-28 ................. 2 55 [1-633605 Elbow, 90° 3/4JICx7/80-rg 4
19 [13-2840 Key, square 1/4 x 1 1/4 ...... 1 1-603992  O-Ring (37° flare #8).......... 1
20 |103-1339 Sheave, fan pump drive ..... 1 1-603919  O-Ring (SAE #10).............. 1
21 |103-1422  Spacer, fan pump drive...... 1 56 |103-1709 Hose, charge hose............. 1
22 |323-9 Screw, 3/8-16 x 1 3/4 ......... 3 57 |103-2148 Hose, hi-pressure fan pump 1
230 [3246-6 Setscrew, 5/16 x 3/4........... 2 58 |[103-2158 Hose, fan motor return....... 1
24 |103-1297  Belt, fan pump drive ........... 1 59 (103-2172 Hose, pump case drain...... 1
25 |98-5975 Washer, disc spring 3/8 ..... 1 60 [103-2173 Hose, fan case drain.......... 1
26 [103-1421  Hub, engine sheave ........... 1 61 [103-2174  Hose, tank return............... 1
27 |103-1426  Sheave, engine .................. 1 62 |[103-1471  Hub, hydro pump sheave... 2
28 |[103-1459  Pin, spring roll 1/4 .............. 1 63 [103-1472  Sheave, hydro pump.......... 2
29 |323-6 Screw, 3/8-16 X 1 ............... 1 64 |1-633167  Sheave, fan pump idler...... 1
30 (3256-23 Washer, 5/16 SAE ............. 4 65 |(323-14 Screw, 3/8-16 X 3............... 1
31 [33114-020 Screw, M8-1.25x20.......... 4 66 |3296-29 Nut, Nyloc 5/16-18.............. 1
32 (103-0882  Belt, hydro pump drive ....... 1 67 |103-1457  Asm, fan pump tightener ... 1
33 [103-0973 Hose, wheel motor (727)..... 4 68 |[1-513034  Bearing, sleeve.................. 2
103-0972  Hose, wheel motor (607)..... 4 69 |[103-1417-03 Tightener, fan pump .......... 1
34 |103-2146  Element, hydraulic oil filter . 1 70 |1-603384  Bushing, tightener pivot ..... 1
35 [1-513167  Cap, hydraulic tank ............ 1 71 |103-2104  Clamp,hose .89 max dia.... 1
36 [1-523103  Gasket, tank cap................ 1 72 |1-643312 Clamp, 1.00 .......cccecevveneee. 1
370 [1-803050  Setscrew, 5/16-18 x 3/4 ..... 4 73 [1-633396 Clamp, .69 ........ccceeevveenen. 2
38 |1-807272  Key, 5mm x 5mm x 25mm. 2 74 |103-2149-03 Tank, hydraulic reservoir... 1
39 (321-3 Screw, 1/4-20 x 5/8............. 2 75 |322-4 Screw, 5/16-18 x 7/8.......... 11
40 |1-805004 Lockwasher, 1/4................. 2 76 |103-1299-03 Plate, fan pump mounting.. 1
41 [325-5 Screw, 1/2-13x 1 1/4 ......... 4 77 |1-805005 Lockwasher, 5/16............... 6
42 (32128-49  Nut, whizlock 1/2-13........... 4 78 |322-2 Screw, 5/16-18 x 5/8 ......... 6
430 |103-1012  Elbow,90°9/16JICx3/8NPT. 1 79 |1-603414  Spring, tightener ................ 2
44 1103-1014  Elbow,90°9/16JICx3/40-rg. 2 80 |103-1575  Spacer, fan pump spring.... 2
1-603920 O-Ring (SAE #8) .......ccc...... 1 81 |3256-4 Washer, 3/8 std ................. 3
450 |103-2151  Elbow,45°9/16JICx3/8NPT. 1
103-1020  O-Ring (37° flare #6).......... 1
¢ Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.

O Use Teflon pipe sealant on pipe threads in reservoir and cooler.
Exmark black touch up spray paint - gloss black

19




HL~

Y
10
TO CLUTCH |
STUBSHAFT

HYDRAULIC GROUP

20



DECAL GROUP

Ref. Qty. Ref. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-403005 Decal,Danger ..........ccccuueee. 2 210 |103-1163  Decal,Hood 27HP XP LH... 1
2 |103-1596 Decal,Belt routing............... 1 22 [103-1168 Decal,Lazer XP swash....... 1
3 |1-643401  Decal,Mercury switch ........ 1 230 |103-1164  Decal,Hood 27HP XP RH.. 1
4 |1-633922  Decal,Anti-scalp ................. 1 24 [103-1980 Decal,Console .................. 1
5¢ [103-1971 Decal,Console .......cccceene. 1 25 [103-1077  Decal,Bolt torque............... 1
6¢ |1-303293 Decal,2 minute cool............ 2 26 |1-643253 Decal,Radiator fan............. 2
70 |103-1636  Decal,Diesel only................ 2 27 [1-633313 Decal,Warning................... 1
8 103-1365 Decal,Fuel valve reserve.... 1 28 |103-1592  Decal,Belt routing XP......... 1
90 [103-1505 Decal,Fuel valve XPD......... 1 29 |1-523552  Decal,Hyd tank/hot surface 1
10 [103-1593 Decal,Check service .......... 1 30 [1-633345 Decal,Deck height.............. 1
11 |1-323540 Decal,Roller mounting........ 1 31 |1-513742 Decal,Nostep........ccceeennuen. 2
120 |103-1979  Decal,Console.................... 1 32 [1-513748 Decal,Guard...........ccceeennnn. 1
13 |1-643222  Decal,Belt routing ............... 1 33 |103-0368 Decal,Rotating devices...... 1
144 |103-1161  Decal,Hood 31HP XP RH... 1 34 |1-303508 Decal,Discharge warning...... 1
15 |1-633706 Decal,Deck height.............. 1 35¢ [103-1506  Decal,Fuel valve XPG........ 1
16 |103-1984  Decal,Exmark logo............. 1 36 [103-0223  Decal,Havoline coolant...... 1
17+ {103-1162 Decal,Hood 31HP XP LH... 1 37 [103-2076  Decal,Caution hot surface. 2
18 |103-1146  Decal,Ultracut 60................ 1 38 |[103-0245 Decal,Top console............. 1
19 (103-1147 Decal,Ultracut 72................ 1 39 [1-513746  Decal,Muffler...........c......... 1
20 | 98-5954 Decal,Missing cover ........... 3 103-1649  Decal kit, XP ....cceeevirieeenns 1

¢ Lazer XP Diesel models only
Lazer XP Gas models only

¢

21




DECAL GROUP

ANTI-SCALF ROLLER

ADJUSTMENT
FORNORMAL CPERATING CONDTIONS, PLACE
ROLLERSIN POBITIONS SHOWN FOR 47 {19)
ROUND CLEARMNGE

DANGER

KEEP HANDS and FEET AWAY

ACAUTION

MLOWENGNE

0 CO0LFOR2

MIUTRE RO
REFUELNG:

DIESEL ONLY

| CUTTINGHEIGHT
| INGESm)

| 51

‘ zﬁ

L a;

FOR MAXIMUM FLOTARIERSMAYEE
POSTIONEDLOWER, BUT WUSTMANTAN AMMNINUM
OF 14" GROUND CLEARANCE NEVER POSION
THERGLLERS TO SUPPORT THE MOWER DECK.

o

A\ WARNING

* DONOT
= DoNQT cperaia whout shields, guarda, and lzgf

. s-mmnnnynz. an remava key balora ad)sing,

- Use exteme caulicn When operati on sicpes.
= Do NOT onerale an slopes greatsr than 15°
- Do NOT mew wet dopes.

+ Reed operabr's marwal befrs cparating.

davices n plece and workng.

- DoNOT carry passengers.
= Clear area of debris before mowing.
+ Bafora laanin

posltor:
Nonie s cu et ok pasti.

sarvidng, or cleaning.

IMPORTANT: Befre stariing
e, cean

rass from put
el congae. thec
m:n mehs.

1031971

MERCLRY UITCH - E3372
CHECK/SERVICE REFERENCE AID 11 SEE [PERATR'S WAL
FIR CISPOAL NSTRUCTIINS
~c0 GREASE LLBE POINTS AT INTERVALS SHIWN.
(D) CHECK HYDRALLIC FLUID AT INTERVAL SHIN
CLSE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL.)
@XEE ENGINE OPERATORS MANUAL FOR SERVICING ENGINE ITEM  NAME
CHECK TIRE PRESSLRE - 13 PSI AT INTERVAL SHOWN. 1 s
3 B
SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS f}.‘ ABIEX4B0LT
25 HOURS <= (LNDER ENGINE [ECK) 1) 25 HiLRS § oA
2 7 WHZXKNIT
NUST BE CRADE®
BOLTAND WABHERS MUIST
25 HOWRS |3 3] 25 HOLRS o) BE INSTALLED AS SHOWN
INDIACRAN. TOREUE NUT
XD 03545 FTBS
200 HOLRS s 200 HIRS 1 3
% HDUESC%%ﬁ I =425 HOIRS) \
3
BELTROUTING
BLADE BELT:
25 HILRS <=0 #5212
| Heast27 ot
\P\L 330652
25 HILRS < = 25 HILRS
YEARLY = ' O YERRLY
)
YEARLY < B YEARLY 1 4
25 HOLRS 25 HOURS 1031583 Ll

S [AEIP LI@UiP-CoOOLED

/N WARNING

-Engagm
* Sbgffeaghe mdrerow leybetre

= Use exreme cauton when gperating on stopes.
* DoNOT cporate on slopes greaier han 157,
* DoNOT mow wetsiopes.

+ Read operator's manual before cperaing.
+ DoNOT operaie unless rained & sakely pperae this machine.
= DaNOT ‘witiout shidi iarda, and

aNOT geras o .a,gu s, 5 sty

devicesin place end

an l8vers cut o neurral kodk position.
brake.

{jisting, senicing, or deering.

&7 g ENGINE
& GLOWPLUGS
g
P
T IeNTION
0 WATER N FUEL

18 . 19 :
DGO  [maew P

STUHIP LIQUID-CoOOLIED

;D PIESER

WIEISIEIL

EBZI[HIP LIQUIP-COOLED

247

25
2% 27

28
\

PUMP BELT ROUTING

BELT:
151682 Bl

& CAUTION A CAUTION | %/ H A WARNING H
+ Looes of Damaged Blade Ballmay alkow biade K come ROTATING BLADES! 7N
Qut fom nder dock at HIGH SPEED. SToe CNENE BeroRe $\/
+ Replacs Blade Bal alter stiing a foreipn cbject A DISENGAGE BLADE CLUTCH, SHUT OFF
« Torque Blada Biolt to 115120 FT-LBS(158-1 83N m) %ﬁ'ﬂ:ﬁéﬁﬁ\éﬂgmﬂfﬁm
SEE OPERATOR'S MANUAL 10HIT e
_-33
acun) [ AWARNING
WIHOUT GuAR 4z FONTIGUECNCA DENCES %/ ﬂ & WARNING ﬂ
INPLACE - 0
. DO NOT OPERATE WITHOUT
il §C§ 34 DISCHARGE DEFLECTOR OR
o ENTIRE GRASS COLLECTION
2 SYSTEM IN PLAGE. DONQT
REMOVE GRASS CATGHER UNTIL|
BLADES HAVE STOPPED.

38

DORIVE WHEEL RELEAGE

Lie 5/8 wench
Tre turn counberclockwise
b not aver—tighten

y——

* Avoid biaces unless blades
e engine Bre siopped.

v\

( A\ CAUTION
A L Haaring protsction rcommended.

_ A\ DANGER \

H - Thrown cbjects-ar birds cartact can ﬁ

R causs serious Inkry or death.

0 -Kweupulpuw\tmdwmm'm = CUTTING
$ n monlng. HEGHT
L

E

;
J

103-1980

HYDRALLIG fIL -5 MLV
NOBIL 1 8AE 15W-50
SINTHETICENGINE OIL
FIL TOTOP GFEATLE

HOT

This czcing Bystem protexced by:

&

Havoling” Extendad Life
Al Franza/ConnIDEX-COOL

+ Top i rby it i odunded Lie
ML EACOA.

& Sumposid durgs anle o
yemar 40 s e

+ Borct e/ canr o

e ——
et s e i s

E‘E&

22




27 HP DIESEL ELECTRICAL GROUP

Ref. Qty. Ref.
No. | Part No. Description Req'd. No. | Part No. Description
1 |1-543792 Wingnut, nyloc.................... 2 26 |1-643115 Plastic tie (large) ................
2 |103-1311-03Holddown, battery............... 1 27¢ |103-1245 Harness, Wiring ..................
3 [103-1312 Bolt, battery holddown........ 2 28 |[1-633782  Switch, tilt.......c.cccvvvenreennen.
4 |1-643178 Insulator, alternator (+)....... 1 29 |[103-1159 Cable, battery ground (-)....
5 |103-1340 Insulator, battery terminal... 1 300 |103-1160 Cable, starter(+) winsulators.
60 Battery, 12V SAE post........ 1 31 (322-3 Screw, 5/16-18 X 4.............
7 [3290-500 Screw, #10-24 x 5/8 ........... 12 32 |32128-20  Nut, 5/16-18 whizlock
8 [100-6186 Module, seat delay ............. 1 339 |Briggs & Stratton P/N 820373
9 [3296-2 Nut, #10-24 Nyloc............... 7 Module, pre-heat timer
10 |1-513051  Switch, drive lever N.O....... 2 34 [103-1349 Cable, engine ground (-)....
11 [1-633181 Plate, tapped .........cceeeeneee. 3 35 (3296-42 Nut, ¥2-20 Nyloc .................
12 |1-643267 Indicator, red LED .............. 1 36 [32144-70 Screw, 5/16-18 x ¥ taptite .
13 |1-513374  Meter, engine hours ........... 1 37 [1-643275 Relay, 12V......ccccevvvveinens
14 (103-2106 Key, Exmark logo............... 1 38 [1-816001 Fuse, 20 amp.......ccceeeuvenne.
1-603511  Key, ignition ...........ccecvveeeee. 1 39 [103-1368 Fuse, 40 amp.......cceccuveenne.
15 [103-0499 Seal, ignition.........ccceeeeneee. 1 40 [1-513762 Clip, loom .50........ccccceuveene
16 |103-0498  Nut, ignition.............ccveeneee. 1 41 |1-643037 Guage, Voltmeter...............
17 [103-0206  Switch, ignition w/ keys....... 1 42 (1-643021 Guage, Temperature
18 |1-633673  Switch, PTO .......cceeeveenneen. 1 43 [1-303335 Plastic tie (medium) ...........
19 |103-1320 Indicator, amber LED ......... 1 44 1103-1227  Wiring harness, seat
20 |[1-633396 Clip, loom .69 ...........c......... 5 45 |103-0205 Alarm, dual tone.................
21 |1-633111  Switch, brake N.O./N.C...... 1 46 (48-7630 Screw, M6x1 x 20mm
22 |103-1420 Insulator, starter (+)............ 1 47 |1-603727  Clip, loom .50...........ccuvvee..
23 |32128-33  Nut, ¥-20 whizlock.............. 1 48 (3256-14 Washer, #10 SAE ..............
24 |3256-22 Washer, ¥4 SAE................. 2 49 |1-803071  Screw, #10-24x 1/2............
25 |321-4 Screw, ¥u-20 X ¥ oovovvveennn, 3

+ Use dielectric grease on all wiring harness connectors.

00 12 Volt battery, BCI group size 26, 550 cca. For warranty and/or direct replacement contact
Douglas Battery at 1-800-DOUGLAS.

9 Refer to Engine Owner's Manual.

O Starter Cable includes insulators 103-1340 & 103-1420.

23




27 HP DIESEL ELECTRICAL GROUP

TO TO
§OUND CLUTCH
2

A=

|

TO
SE

24



27 HP DIESEL WIRE HARNESS DIAGRAM

S3LIWLTOA

—BLACK
ORANG

J9MvY
JAMLYd3dh3L

BLACK

ORANG
ORANGI
—BLAK

d30N3S

———YELLOW/RE

N O 3WN0TEA

i
l

ORANGE
DEANEE:}HAALAA,{]D
VELLOW

BLATK

BLACK

ORANGE/BLACK
DK GREE
—DOK. GREE

—

BLACK
YELLOW
YELLOW

DK GREE
PINK/BLACK
RE

BLACK

BLACK
BLACK/WHLT

p

——DK. GREE
INK/BLACK

——0K. GREEN/BLACK

——0K. GREEN/BLACK

0oINgTI0S 13 B——N330 0

ENE @FE
i 07 EN

(+) NELYE B4,

N33d9 N
\EENRI
Jme "1

il
Jme "1

Mg "1

13701

IS @T@
dWy Ov . 03y

S T0IND)
WZ% A8 wonum i

N30 L 10dINDD
e ,LHH@ NOT LOW HY

Y8/
OM7d A0 Eﬁjmwéz

(0ld)

HILT) i
BICIRERE fé g
JovTa

EIRLANY Or——10v18/3Nva0

ﬁij

ONMO9 mvﬂwxxxﬁwu<4m
AV

HILINS o NI30/01 18

di3l

DK, BLLE

E;

JdnSS3dd

110

BLACK/WHITE

S—BLACK/GREEN
So———YELLOW/BLACK

d37718

PINK/BLACK
DK, BLLE

YELLOW/BLACK
YELLOW/BLACK

PEN
REU

8

dOLVN3LTY

FONY D O J3LM
7] e
0¥

11017
AV IG—_1

911d

V0 TR 1H91

]

HILINS
0ld

[m]

P-4

L

Ll

x

AIVI8/M0713 N

—AV78//07113 HJLIMS =

it O NOTLINDI )

3 p

NIT3A o

L 30wy %

—— 30Ny s

(/2]

2

o)

T

)

[NE]

=

=

&

)

VBN =0y

NOTE:

LT.BLLE
LT.BLLE

TAN
BROWN
BROWN
BLACK
BLACK
TAN
TAN

&

LMD FI00W 04 INDD 3TN00W

JLIHN V18 = §01Vdvd3S

25



27 HP DIESEL ELECTRICAL LOGIC SCHEMATIC

AV AV
1av1S 9Md A019

|

(03133NNO3 1ON)

INISSOd] S3dIM
(03133\NOJ S3AIN

(1N0 SIIONVH)
NOILISOd 2007 WaLnaN NI

0YINDD S33A37 0INOT HLIM NMOHS
NOILON H
08IND3

(NI HJLINS) 039¥ONSSI0
01d HLIA NMOHS

HILINS
NOILINST

= m — v o= >

X-TINTWL

A WNIWL

¥ TNIASAL

B WNINL

REM]
9Md Mo FITAIRES
° ° LYV TN
¥ 8 HEsE D BEEEEY iR TEs s MMP
S Z==55¢ 5= 3=22 e = et ==z
[an] D_H_h WWBHUW HUHU@WDDNW EEBB@EE GG@D/U@ BBM
= & e s MumEE S
g & T8 (7855 2
B = B
= 4
W 7 030VINT THVAE HLIH NMOHS
FETER
L 039/M0 713
NI gmU
——N339 A 5
HILIAS
R N33 A0 131014 H/«u e
e e 17 I
ENf
div 02 EECOIN
B E=I
ER]
(20 021 +) A¥3LLYE—
34 NI
g
3 NOTLON Ha
-
03
13701A HILIMS
18/
YI¥18/NId
—— 39NV vl (g ] [0
‘mmzému — o [~ o
(01d) rﬁ% NY | o -. o
HILM) 118 01134 of | o
JId1331 SBIAe ——JONvel -. o o
el BB
0 B
\ ol 4| L=
REIETN Y18/ \mwﬁm \n%mﬁH
= v8
ONMOO
L& k|
SR
HILIAS )
BN I8 K0
10
| oo
. sed oy | 2 =3
S EEg = e S ] Ly L1803k (0
Y S=3 T . S= Z =z < 2 Ll 3= 31TV e
= 253 2 2 27 e o3 =2 2 2277 22 LUREIEEN
22d F 3 3% g o =B 8 Fgaon A2
=2a¥
HILIAS
i3l
o e & &
@ \ HILINS
IRIVALEN i
AR JTN00N
d3z1na IS4 110 1¥3S NI 301¥3340 HLIM NADHS AVT0 1¥3S

S TYNIWEAL T TWNIW3L
(S-1-9) LVIS
0 (-89 | WisAD
B 40
1IM2d10 NOTLISOd
21907 HOLIMS AT

26



31 HP GAS ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |1-543792 Wingnut, nyloc.................... 2 25 |1-303335 Plastic tie (medium) ........... 15
2 |103-1311-03Holddown, battery............... 1 264 |103-1262 Harness,wiring ................... 1
3 [103-1312 Bolt, battery holddown........ 2 27 |103-1159 Cable, battery ground (-).... 1
4 |103-1340 Insulator, battery terminal... 1 280 |103-1160 Cable, starter(+) w/insulators. 1
50 Battery, 12V SAE post........ 1 29 |32144-70 Screw, 5/16-18 x ¥ taptite. 1
6 [3290-500 Screw, #10-24 x 5/8 ........... 12 30 [103-1349 Cable, engine ground (-).... 1
7 |100-6186 Module, seat delay ............. 1 31 [1-603727 Clip, loom .50........cccccueee 1
8 [3296-2 Nut, #10-24 nyloc ............... 6 32 (48-7630 Screw, M6x1 x 20mm ....... 1
9 |[1-633181 Plate, tapped ........ccveerunene 3 33 [1-633782  Switch, tilt........cceevviennnnn 1
10 |1-513051  Switch, drive lever N.O. ..... 2 34 [1-513762 Clip, loom .50........ccccceueeeee 1
11 (1-513374  Meter, engine hours ........... 1 35 [103-1368 Fuse, 40 amp.......cceeeuveenne. 1
12 |103-2106 Key, Exmark logo ............... 1 36 [1-816001 Fuse, 20 amp......cccceeeuvenne. 1
1-603511  Key, ignition ...........ccecvveeeee. 37 [1-643275 Relay, 12V......ccccevivveinens 2
13 |103-0499  Seal, ignition............ceeenee. 1 38 [3296-42 Nut, ¥+-20 nyloc .................. 3
14 [103-0498  Nut, ignition..........ccccuvreennn. 1 399 |Briggs & Stratton P/N 825273
15 [103-0206  Switch, ignition w/ keys....... 1 Module, ignition processor. 1
16 [1-633673  Switch, PTO ......ccceoeiienens 1 40 |321-6 Screw, ¥4-20 X 1....ccouenneee. 2
17 [1-633396 Clip, loom .69 .............c...... 6 41 |103-1227 Wiring harness, seat.......... 1
18 [1-633111  Switch, brake N.O./N.C. .... 1 42 1103-0205 Alarm, dual tone................. 1
19 [32128-33  Nut, ¥%-20 whizlock ............. 1 43 [1-643178 Insulator, alternator(+)........ 1
20 |3256-22 Washer, ¥4 SAE................. 4 44 [103-1420 Insulator, starter(+)............. 1
21 |321-4 Screw, ¥4-20 X % oo 2 45 |1-643037 Guage, Voltmeter............... 1
22 |1-643115 Plastic tie (large)................. 1 46 [1-643021 Guage, Temperature.......... 1
23 |32128-20  Nut, 5/16-18 whizlock.......... 2 47 (3256-14 Washer, #10 SAE .............. 2
24 |322-3 Screw, 5/16-18 x 3/4 .......... 2

+ Use dielectric grease on all wiring harness connectors.

00 12 Volt battery, BCI group size 26, 550 cca. For warranty and/or direct replacement contact
Douglas Battery at 1-800-DOUGLAS.

9 Refer to Engine Owner's Manual.

O Starter Cable includes insulators 103-1340 & 103-1420.

27




31 HP GAS ELECTRICAL GROUP

28



31 HP GAS WIRE HARNESS DIAGRAM

AV AV

YELLOW/BLACK
YELLOW/BLACK

BLACK/WHITE—
RED

LT. BLUE

LT, GREEN———

BLACK/GREEN
S=—YELLOW/BLACK

LT. BLLE

BROWN
BROWN
BLACK
BLACK
LT BLLE

TAN
TAN
TAN

(01ld)
HILMT 39MvY L %E”.df
ONTOY JTH103 13 331301700 JeNLveadkal = o
m ey R
w fﬂ F
7T LoLellE sl 1| BBEE
SAL 8. ¥ 2 222535 277388 4y T OT
SOVIE/3LTH 222 2 E EZEZZD Zexd g SF Hx g
Bl * e
F00W NIRO 1 318 1
40SS3004d e L — ﬁmﬂm 17 e
NDILINOI AT 3B 17
] M8 0ALH—— 137101
L THA
13T01A LN3399 o I0dINDD
0 D —N339 11 NOILOW HT
14 0] mmuz<mm
C——039/ALTHM N339 1 0INDD
e 11
TN NOTLOW HY
et W) JONA ———
e o
[ —3awan LINS
€4 A0 : J9NV0 0ld
=T | (D 1) (] — O
o
dhnd Y81 TH ﬁ &
HH @Hég JINYAD H
J0LRNEYY) @ N0 0 JONVH0 o
Y18/ TTA HILINS =
TN o . NDTLTNOT =
N - T
03 JINVD a)
(+) A33LLYE _mj JINVD M
03
ENIE E&H_ Fﬁzém _._W
dilv Oy |O 03 REIE
JoNw0 O )
1 8 or  JNH mvn
T
O
|
=
Z
o
O

NOTE:

o YELLIN/RED
[——BLACK/WHITE
S=——BILAK/GREEN
[ [F—TRANGE/BLACK

g

2SS
M0 wovss 10 HLNS  ggzme sty S N 1T 3700
BOL ) EN AR L35 DA 3TN

29



31 HP GAS ELECTRICAL LOGIC SCHEMATIC

N33 X0
N33d9 0

37000
J0SS3204d
NOILINIT

A3v8
m HV18/3LTHN ——y
e L1

— |

[ ——N3389 11

\\\4\\\\\MHH13

[1# W]

PNV ——
2t IA) FONVIl ——
JLIHM

ﬂlﬁmm:%

[ —308 0AlH—

20
0

BLACK

ORANGE

ORANGE

ORANGE
ORANGE/BLACK———©

BLACK
BLACK
YELLOW/RED

AV
1dv1S

AV13d

diid 134

YELLDW#1 O///L”‘}

DK GREEN
—0K. GREEN
BLACK

BLACK

——0K. GREEN
—0OK. GREEN

VIOLET——

PINK——©
—OK. GREEN

(“"DK‘ OREEN

13701

IONva0

JONVAD0
(3d/3LTHM

JONVA0
B4 14D
ﬁ\x\\ﬁuuuu&x\L\x\xx\m:Am OI0ALTH

ENTERIERA N33 0

ENIE
dWv OC

(30N 1)

dWrd 0V18/3LTHM

13701
3118 L

(039VON3 AV HLIM NAOHS

HILINS
:1/masu Iiva8

N3TH ,¥mww
NEERAID H

NI
ﬁwzmmau HJ\\\\\\4WWMWWWM;

3118 L

=] NI

NV

3NVl
1370IA

03d
Dmm

A3d0

—39Nvd
NV

T04INDD
NOILOW H

I0dINDD
NOILOW Hd

Nv1

MOT13A

JONVd
—3INvd

nay

Uad

AV18/M0T13A

LT. GREEN
LT, BLUE

YELLOW/RED

—BLACK/WHITE

1103

4399141

S30NS
dW3l

HILINS
3dM1SS3ad
110

BLACK/GREEN

HILIMS

dW3l

]

YELLOW/BLACK

YELLOW/BLACK
RED

YELLOW/BLACK

= w
=
=
oz L
EW
> >
J
=< =T
N
o

d3zzna

%muz<mm
FINVAD

Ve

TAN——
BROWN

% DPANEE/BLA[KW

HJLINS
IRINVAREN

LY3S NI o0LVd3d0 HLIA NMOHS

BROWN

-
|
-
C

LT. BLU
LT. BLU

BLACK
BLACK
TAN

o]
o

9

300W
AVEO LV3S

—
=

[ [75] [31
o| ] |
|
O
o ]

< @ — v < >

o313

dlMoH

A WNIWS3L

Y IYNING3L

8 WNINI3L

(0313300 1ON)

ONISSOd] SIAIM
(03133NNOJ S3IM

(1IN0 SIIONYH)
NDILISOd X007 WaLlmaN NI
Sd3ATT DIINDD HIIM NADHS

(NI HILINS) OF9vON3SIO
OLd HLIM NMOHS

HJLINS
NOILINGT

X TYNIWS3L

S IVNINSIL T TYNIWY3L
518 VIS
SRR Ns/ND
BT ECll
1103413 NOT1IS0d
31907 HILIMS A3

30



MOTION CONTROL LEVERS
38

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 1-303105  YOKE ..oovvviiiiiieiiee e 2 19 |322-6 Screw, 5/16-18 x 1 1/4........ 2
2 1-523027 Damper......cccoocivveeeiaennannns 2 20 (323-4 Screw, 3/8-16 x 3/4 ............ 8
3 1-543017 Balljoint (RH) ......ccevveenneen. 2 21 |323-6 Screw, 3/8-16 X 1 ............... 4
4 1-603735  Bushing,nylon ..................... 2 22 [323-9 Screw, 3/8-16 x 1 3/4 ......... 6
5 1-603737  Bolt, (neutral return)............ 2 230 |1-803022  Set screw, 5/16 x 5/8.......... 2
6 1-603807  Spring, (neutral return) ....... 2 24 13296-39 Nut, nyloc 3/8-16 ................ 6
7 1-633102 Bearing,flanged .................. 4 25 |3219-2 Nut, 5/16-24 .......cceeeeveenneee. 10
800 |103-0631 LH Lever/Grip asm ............. 1 26 |1-804524  Nut, 5/16-24 LH.................. 2
103-0409-03 Handle,motion control (LH) 1 27 [3220-2 Nut, jam 5/16-24................. 2
9 103-0632  RH Lever/Grip asm............. 1 28 [3256-2 Washer, 1/4 .......cccovcunnneen. 2
103-0410-03Handle, motion control (RH) 1 29 |[322-14 Screw, 5/16-18 x 3............. 1
10 |103-0062 Bracket, motion control (LH) 1 30 |322-12 Screw, 5/16-18 x 2 1/2....... 1
11 |103-0199 Bracket, motion control (RH) 1 31 |3290-357  Nut, whizlock 3/8-16........... 8
12 |103-0918 Link, hydro connecting (RH) 1 32 |3272-5 Pin, cotter 3/32x 1/2 .......... 2
13 [103-0058 Link, hydro connecting (LH) 1 33 |1-808280  Pin, clevis5/16 x 1............. 2
14 [1-633152 Balljoint (LH) ..c.ccocveevveennnen. 2 34 |3296-29 Nut, nyloc 5/16-18............... 4
15 |103-0407 Arm, control shaft............... 2 35 |103-0057  Spacer, hyd control (RH) ... 1
16 [98-5975 Washer, disc spring 3/8 ..... 4 36 |[103-0194-03 Arm, pump control............ 2
17 |1-403180 Screw, 5/16-18 x 1 3/8(grn) 4 37 |103-1361  Spacer, hyd control (LH)..... 1
18 [32128-20 Nut, 5/16-18 ............cocvennnee. 12 38 |1-633257  Grip, motion control handle 2

O Not Illustrated.
Exmark black touch up spray paint - gloss black
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews

31




SERVICE RECORD

Date

Description of Work Done

Service Done By

32




SERVICE RECORD

Date

Description of Work Done

Service Done By

33




NOTES

34



SEE EXMARK'SCOMPLETE
LINE OF PRODUCTSFOR TURF CARE

LAZER Z2®
LAZER Z® HP
LAZER Z® XP

TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO

METRO®

METRO® HP
SELF STEERING SULKY
ULTRA VAC"™
GRASS CATCHER

MICRO-MULCH ™ ACCESSORY

© 2000, 2001 PART NO. 103-1778 Rev B.

EXMARK MFG. CO. INC. (402) 223-6300

INDUSTRIAL PARK BOX 808 FAX (402) 223-5489

BEATRICE, NE 68310 Q@E o
ALL RIGHTS RESERVED PRINTED IN U.S.A.

MFG. CO. INC.




	Program
	NOTES

	SELF STEERING SULKY
	GRASS CATCHER
	MICRO-MULCH ™ ACCESSORY

